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TEST REPORT A0
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PAGENO = 1 OF 2

DATE - May 16, 2016
Applicant GENG-YIG ENTERPRISE CO., LTD.
Address No.1, Aly. 20, Ln. 57, Sec. 3, Zhongshan Rd., Dacun Township, Changhua County 515,
Taiwan (R.O.C.)
Product Description BRAKE BLOCK
Product Type SFD150-24K70H
Product Color BLACK
Manufacturer GENG-YIG ENTERPRISE CO., LTD.
Received Date May 10, 2016
Tested Date May 10, 2016~May 13, 2016
Test Method: Such as photo,Fix sample on the testing machine then compressive test(Test rate 10 mm/min)
Remark: The information mentioned in the above section is provided by Client

(Exclude Date of Sample Received and Date of Testing)

Test Results:

Compressive test

Compressive test

Sample Name Test load Damage type
o kgf i
BRAKE BLOCK 43850 Such as after test photo
__________ [ —

for and on bchalf of
SGS TAIWAN Ltd.

The required specification(s) offered in this test report isfare for reference only.
The conformity judgment is at the Applicant's final verdict.

This document is issued by the Compang subject to its General Conditions of Service printed overleal, available on request or accessible at hitp:/fwww.sgs.com/en/Terms-and-Conditions.aspx
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at memm-w Aftention is drawn 1o
the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon refiects the Company's findings at the time
of its intervention on%and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from

exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, withoul prior written approval of the Company. Any unauthorized

a;:eratmn, r:c:rgerg,r or fa{s‘.iﬁ?ation‘ of l?!lir-;‘emntenlt ?r]appe%rance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results g
shown in this test 1 § to tested. i - 4
v in this report refer only sample(s) teste IV‘;’BEC‘BEDEOCI :S

SGS Taiwan Ltd. | No.9, 14th Rd. Taichung Industrial Park, Taichung 40755, Taiwan /4075546 ¥ & ¥ T £ B 14% 9% -

SH AR A R A F | t(886-4) 23581615 f (B8E4) 2359-2557 WWW.S0S.TW =

I Member of SG5 Group :



Material & Engineering Laboratory-Taichung

TEST REPORT 00RO O
REPORT NO : TK-16-02420X

PAGENO @ 2 OF 2
DATE : May 16, 2016

Test Results :

After test
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